



# SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)  
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org  
E-mail id : customercare@shriraminstitute.org

## TEST CERTIFICATE

NO : C1/0000214791

Issued To :

Client Code : (BALL01K0941)  
K.K. MANHOLE & GRATINGS CO. PVT. LTD.  
MUJERI ROAD  
BALLABHGARH  
HARYANA-121004  
Kind Attn: MR. NAVEEN GUPTA, DIRECTOR

Date : 21-03-2020  
Job No : 2003-1-141-2014  
Booking No : RG1920/1/15844  
Booking Date : 17-03-2020  
Customer Ref No. : KKMGPL/SIIR/2019-20/607  
Customer Ref Dt. : 17-03-2020

### Job No- 2003-1-141-2014

ONE SAMPLE DESCRIBED AS PPCP FOOTREST (PLASTIC ENCAPSULATED FOOTREST) MARKED AS "K K", WAS RECEIVED.

"THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. THE SAMPLE DESCRIPTION PROVIDED IN THE TEST CERTIFICATE ARE BASED ON DECLARATION BY THE SPONSOR."

S.No.	Test	Result	Protocol/ Method used
1	Load test (at 225 kg load applied vertically and gradually without stop for one minute)	The specimen withstood the load for one minute without any sign of cracking or any other injury or permanent setting.	IS: 5455- 1969 (Reaffirmed: 2017)

\*\*\*\*\*

DOR:17-03-2020

DOC:21-03-2020

AUTHORISED SIGNATORY  
EMPLOYEE CODE:( 4159 )

GC-01(Rev-05)

1/1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-27000100, 27667267, 27667860

Fax : 91-11-27667207

SRI-C1 (Rev. 03)

See overleaf for terms & conditions